



545 East Algonquin Road, Suite F
Arlington Heights, IL 60005, USA

Telephone: (847) 439-5667
Facsimile: (847) 439-7320
www.intertek.com

March 5, 2011

Letter Report No. N/A
Project No. G100225182 & 3195060

Mr. Cason Coplin
EcoFit Lighting LLC
8527 Bluejacket
Lenexa, KS 66214

Phone: (913) 859-9449
Fax: N/A
email:ccoplin@ecofitlighting.com

Subject: Performance Testing on Model 9410 LED Retrofit which includes LED Driver Model D-2-240-525-63

Dear Mr. Coplin,

This letter represents a summary of testing done at two of Intertek's facilities, Plano, TX and Lake Forest, CA, to the standards below.

Test Number 1: Surge Impulse

Project Number: G100225182

Test Location: Intertek Plano, TX

Report Number: 100225182DAL-001 dated 09/30/10

Standard: IEEE Recommended Practice on Characterization of Surges in Low-Voltage (1000V and Less) AC Power Circuits: 1991-IEEE C62.41.2 (Issued: 2002/11/11)

Results: Pass – Product was tested at both a Ring Wave and Combination Waveform.

Surge Waveform: Ring Wave
Phase Angle: 0 degree, 90 degree, 270 degree
Surge Voltage and Current: 6 kV/500A
Phases Tested: L-N, L-G, N-G

Surge Waveform: Combination Waveform
Phase Angle: 90 degree
Surge Voltage and Current: 10kV, 5kA
Phases Tested: L-N, L-G, N-G

Test Number 2: FCC 47 Part 15 Class A

Project Number: 3195060

Test Location: Intertek Lake Forest, CA

Report Number: 3195060LAX-007A dated 06/29/10

Standard: FCC 47CFR 15B Issued: 2007/10/01 Title 47 CFR Part 15 Subpart B Unintentional Radiator Class A Verification

Results: Pass

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Please note, this Letter Report does not represent authorization for the use of any Intertek certification marks.

Completed by: Carl Bloomfield
Title: Business Line Leader - Lighting

Signature:

Reviewed by: William Cullen
Title: Review Engineer

Signature:

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.

